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CHO01 - 10th Harmonic of
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APPENDIX H - POWER SPECTRAL DENSITY
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Report No.: BTL-FCCP-2-2205C095

[ Test Mode [ TX B Mode
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 -0.41 8.00 Complies
06 2437 -0.50 8.00 Complies
11 2462 -0.75 8.00 Complies
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[ Test Mode [ TX N(HT20) Mode
Frequency Power Spectral Density Max. Limit
CrEnme) (MHz) (dBm/3kHz) (dBm/3kHz) Resl
01 2412 -5.78 8.00 Complies
06 2437 -5.61 8.00 Complies
11 2462 -4.35 8.00 Complies
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End of Test Report
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